Part AllfTulcea: Appendix-1 Planning Basis

as the groundwater ihﬁltration; the amount of '4,320 m’/d is_cquivalent about 15% of the
maximum daily flow of the domestic, commercial, and institutional wastewater of 28,800 m*/d.

In addlhon when lhe‘addtltlonel waetevrater 1:s- ebplied to the method in tlre Reméman Staslrlarrie
to cstimate the groundwater infiltration, the cquivalent length of sewers mstalled under
groundwater table can be calculated as follows: - : ‘

Total length of sewers insta]led' 90 km |

Umt groundwater mﬁltrallon 0.5t01.0 Us/km of sewers mstallcd (Romaman Standards)

fhe addmonal wastewatcr recorded: 50 Lls (4 320 m’!d)

Lenglh of sewers mstallcd_uuder the gro_un_dwatcr table:
[...]
: Dessgn Basns. : Equ:pment and pnpmg are 1o be designed to dehver sul‘f‘ cient dilution water
o gravny thickeners. Hydraulic loading to produce overﬂow rates of 16~33 |11311112/day w:ll
bc mamtamed to prevent sepncuy :

The loadmg rates and resultmg sol:ds concentralion for gravily lhickeuiug arc as follows:
Average sludge producllon volume l 169 m3lday

Sludge withdrawal rate - -+ 184 m3/day -
~ Input sludge solids- - 8.04 t/day -

AII3-13



Part WTulcea: Appendix-3 Facility Planning

SS loads SRR 60 kg/mz/day

Tank Geomeltry: Thlckener tanks geometry is summ'mzed as follows T

Tank shape .. - - - - Circular
Nunber of tanks . 2units
Internal diameter . -, o 95m
Effective water depth 4m
Effective tank surfaccarea -+ 142 m2 e
- Thickening mechanism Rotating type scraper supported by center column

wnlh Tickets

Egquipment Features: - Heavy-duly scrapers capable of withstanding extra heavy torque

loads should be provided. The thickener mechanism may be provided with pickets to help

facilitate the release of water from the sludge. The drive mechanisms will be attached with a

skimmer. The collected scum will be discharged into a cenfral scum pit localed at lhe
thickeners. Ablhly to add chlorme solutlon should be prowdcd to prevent septlcnly

Sludge Pumps. - The pump capacity is so determined that the pumps can send lhe lhlckened
sludge within 8 hours. Specifications of these equipment are as follo“s 4 ; :

Type = . ' - Sludge pump wnh suctlon screw
Number ofpumps S 2sets (one standby)
Diametér =~ . 7 100 mm
Discharge capﬁcuy ' . 1.2m3/min.
TDH  2W0m
: Motor output o e lS kW

Drum Screen: Pnor to pumping the prnnary or secondary excess sludge to lhe slndge '
thickeners, the studge will be screened by a revolving drum screen for the removal of coarse -
materials. The sludge pumps send the sludge to the drum scréen and thén screened sludge flows

into the sludge thickeners. All removed coarse materials will be dumped from the séréen and

collected in a bin that will be emptied manually into trucks and hauléd to samhry landﬁll for

final dlsposql The specifications of the drum screen are as follows

Type - ' ' Rotary drum screen

Number of screen . .~ -~ lset
Screen openings _ 4mm
Screening capacity - 2m3/min.
Motor ouipm co e 4 kW

Controls: T ank operauon wﬂl be manually controllcd bul sludge pump operanon will be

controlled both automatically or manually Plckets Wlll be prowded wnh (orque Imut control
and an '1larm system.

The sludge pumps will be operolcd vsing onfoff pump controls énd tiiers. The 'sludgé blanket

height will be determined manually. Plow rate of dlluuon water when used wﬂl be measurcd =

and recorded.

3.5. 2 Anaeroblc Dlgestlon Tanks o

Digestion Process' - Active digestion, concenlration and sloragc Wlll undergo in a smgle—

stage anacrobic digestion tank, There will be a cluster consisting of 2 independent digestion -
tanks. Mechanical mixing syslcm hcatmg and gas collecllon systems should be instalted in B '

- _‘A_[['.3F--|_4 o



Part AllfTulcea: Appendix-3 Facility Planning

each tank. -

The concentrated studge will be pumped to the digestion tanks after passing through a drum
sereen. The digested sludge is withdrawn by gravily to the storage tanks in the sludge
dewatering building. The produced gas will be led to gasholders afler p’lssmg through gas
scrubbers for the use of borler:

l)esign BasiS' The total dlgcsllon tank capacily is determined by the calculalmns based
upon the followmg factors:

input shudge solids _ 6.43 t/day

Sludge input . o : - 184 m3/day
Sludge output - ' ‘ 139 m3/day
Tenmperature to be maintained in thc digesters = 35 °C

. Solid detention time - - - 20 days

- The degree and extent of mixing in the digesters Moderate | mixing
Required total tank capacily(2 tanks) 4,030 m3

Tank Geemetry: - The tank shape will be of high vertical cylinder with conical floors. The
digester tank capacity is calculated based on the estimated sludge production in 2010. The total
number of anacrobic digestion tanks required is 2 tanks in two clusters, with the same- capacity
and conﬁgurahon T: ank dlmensmns are as follows

Tank shape ' o Smglc stage high verhcal cylmdcr with comcal floors -

Tank capacity 2015 m3
Tank diameter 125m

Tank eftectlve waler depth 2lm

Sludge In!ets and Qutlets: Rec:rculahon wnlhdrawal and relum pomts should be prov:ded '
to enhance flexible operation and eflective mixing. The relumns should be discharged above the
- tiquid level and be located near the center of the tank. Raw sludge feed to the dlgesters should
be made elther through heat e\changers or dlrectly to the lank ‘

Sludge w:lhdra\val to dewatermg system and dlsposal shall be from the bottom of the tank.
This pipe should be interconnected with the recirculation piping, to increase versatility in
mmng the lank contems Add:tlonal altcrnauvc wllhdrawal lines should be prowded

Samplmg Samplmg hatches shall be provnded in all tank covers with water seal (ubes
. extendmg to beneath the llqmd surface. :

'ang S}stems. Sludge mmng systems should be mechanical remrculahon type. Thc'
mixing system shatl be designed such that routme mamlemncc can bc performed wnhout
laklng the dlgcster out of serwcc e

3 5 3 Sludge Gas System

Gas Collection, Plpll‘lg and Appurtenances All portions of the gas system, including the
space above the tank liquor, storage facilities and piping, are so designed that under normal
operating conditions, including sludge withdrawal, the gas will be maintained under positive
pressure. All enclosed areas where any gas leakage might occur should be adequately ventilated.
Gas mcters with by-pass, should be prowdcd to mctcr tolal and wasle gas pmduchon

: All safety equ:pmcnt shail bc prowded where gas is produced Pfcssurc and vacuum rcllcf
valves, flame traps, gas detectors, and automatic safety shut off valves, shall be provided. -

AlL3-1S



Part [fTulcea: Appendix-3 Facility Planning

Gas Utilization Equipment:  Gas-fired boilers for heating digesters will be located in a
separate room not directly connected to the digester gallery. Gas lines to these units shall be
provided with flame traps. Gas piping shall be of adequate diameter for gas flow rate and will
slope to condensate traps at low points. o _

Electrical Frxlurcs: Lleclrlcal ﬁxlures and conlrols in cnclosed placcs whcrc hazardous'
gases may accumulate shall comply with the local or national codes. Digester galleries should
be isolated from normal operating arcas to avoid an extension of the hazardous location.

‘Waste Gas: Waste gas burners should be readily accessible and be located at least 8 meters
away from any plant structure if placed at ground level, or they may be located on the roof of
the control building at a hcrght of not less than 0.9 m from the top of the roof.

All wasle gas burners should be equipped wrlh 'ultomatlc ignition, such as a prlot light or a
device using a photoelectric cell sensor. Necessary approvals from the local authorities
concerned shall be obtained for bummg any waste gas and any other emissions from the
treatment plant. -

Arly underground enclosures connecting with digesters or co'nhining shudge or gas'pipirrg or
cquipment should be forced ventilated. The piping gallery for drgestcrs should not bc
connected to other passages. C : :

Digcster Healing Drgesters should be constructed above ground watcr lcvel and surtably
msuhted o minimize heat loss. SR '

Sludgc wrll be heated by crrculatmg thc sludge through exlernal heaters Plpmg may bc
designed to provide for the preheating of feed sludge before introduction to the digesters.
Provisions should be madc in the Iayout of the plplng and valvmg to facrhtatc clcamng of these :
lines. 3

- Thc boilcr should be provided with suitable automatic controls to maintain the boiler -
temperature at a fixed rate, to minimize corrosion, and to shut off the main gas supply in the
event of pilot burner or electrical failure, low boiler water level, or excessive temperatures.
Thermometers is te be provided to show tempcralures of the sludge, hot water feed, hot water
return, and boiler water. : - :

~ Access Manholes: At least two 90-cm diameter access manholes shall be provided in the
top of the tank in addition 1o the gas dome There should be slarrways to rcach lhe access
manholes. : : : :

Safety: - Local, state and federal safety requirements rnusi be reviewed and complied with.
Those requirements take precedence over the requirements stated herein, if more stringent, and
should be incorporated in the design. Non-sparking tools, safety lights, rubber-soled ‘shoes, -
safely hamess, gas detectors for inflammable and toxic gases, and at least two sclf conlamed
brcathmg units will be prowdcd for emergency use. '

| 3.5.4 Gas Holder

T hc dlgcsllon gas is led to gasholders via gas scrubbcrs whcrcby lhe gas wrll be dc~sulfar|7cd
and used for the boilers. -Waste gas burners should be provided for the case of gas boilers
malfunction. The gas produchon is cstimated assuming that 70 % of the input solid components
are biodegradable organic malerials, 1 kg of which produces 0.425 m3 of sludge gas. Thus, the )
total daily gas production is csumated to be 1,913 m3. Thc gas holder will have the muumum
gas storage capacily of 3- hour gas productron : o

A|1-3-16 -




Part AllfTulcea: Appendix-3 Facility Planning

The geometry of the gas holder is as follows:

Type ] : dry seal gasholder (membrane seal lypc)
" Number of unit - 1tank

Diameter . IL.6m

Height S 92m

Capacity 638 m3

3.5.5 BeltFilter Press Sludge Dewatering

The daily dlgestcd sludge of 801 m3 is drawn by gravity into the storage tanks located in the
_ dewatermg building. The digested sludge production rate and the required dewatering
equipment are as summarized in the following:

Totel_ digested sludge production 139 m3/day

* Total sludge solids 418 ¢day
Dewatering equipment belt filter press
Yields per unit length - 130 kg/m/br,

" Filter width ~ ~ -~ . 2m
Daily operation time -~~~ 6 hours
Working days per week S5days
Solids load perhour - 975kg

_ Requrred filter press equipmeni - 4 units

An air cyimder operated éccentric valve will be mstalled on the line between the drgester and
~ the storage tank. The sludge from the storage tank is pumped to the coagulauon lank of the
. dewaterrng eqmpmenl (belt filter press) by sludge feed pumps.. ' :

lhe coagulatlon tank is to mix the polymer wnh the sludge On the other hand, polymer
solution are mixed and then pumped into the coagulation tank of the beli filter press. For the
" above, dry polymer is stored in hoppers, and led into dosage tanks by metering feeders and
finally dissolved and stored in the dosage tanks. The polymer system shall have units of
motonzed hoist for unloading chemrcals from the truck :

The dewatered sludge (sludge cake) is conveyed to the cake yard by ihe lrough belt conveyors
The filtrate, together with the belt filter cleansing wastewater is returned to the process
wastcwater storage tanks by gravity and then pumped to the inlet of the screen chamber by
process wasles return pumps. Two units of clectrically opcrated overhcad cranc are provrded in
. the bmidmg for dlsmanthng and repairing the dewatermg eqmpment ' '

3. 5. 6 Process Wastewater Return Pump Faclhtres :

The process wastewater rclum pump systcm is to relurn lhe process wastes (i.e. building
wastewater, digester supernatant, belt press ﬁltrate and scum ﬁltrate) to lhe screen mlel
_ chamber for furlher trcatment ' '

3.6 MAJOR MECHANICAL EQUIPMENT

As drscussed prevrously, a numbcr of mcchamcal equrpment are requrred for the Tulcea
WWTP. The numbet; types, functions, and specifications of the major mechanical equipment
to be applied are outlined and listed in Table AI1.3.1. It should be noted, however, that the
equipment described here are those estimated for the preliminary engineering purposes and are
sutbject to mmor changcs at the detarled design slage

AT



	PART AII-1: FEASIBILITY STUDY FOR TULCEA WWTP PROJECT 
	APPENDIX-1 PLANNING BASIS 
	3. DESIGN FLOW 
	3.5 SUMMARY OF DESIGN WASTEWATER FLOW 

	4. WASTEWATER CHARACTERISTICS 
	4.1 PRESENT WASTEWATER CHARACTERISTICS 
	4.2 DESIGN INFLUENT QUALITY 


	APPENDIX-2 INTERCEPTOR SYSTEM 
	1. EXISTING OUTFALLS 
	2. PROPOSED INTERCEPTOR SYSTEM 
	2.1 COLLECTION SYSTEM PLANNING 
	2.2 CONNECTION OF EXISTING OUTFALLS TO NEW INTERCEPTORS 
	2.3 PUMPING STATION 
	2.4 CONFIRMATION OF WATER HEADS IN SEWER PIPES 
	2.5 PROPOSED FACILITIES 

	3. WWTP OUTFALL SEWERS 

	APPENDIX-3 FACILITY PLANNING 
	1. PLANNING PRINCIPLE 
	1.1 HYDRAULIC/ORGANIC LOADING ON FACILITIES 
	1.2 FLOW DIVISION CONTROL 
	1.3 UNIT BYPAPSSES 
	1.4 PIPE CLEANING AND MAINTENANCE 
	1.5 CONSTRUCTION MATERIALS 
	1.6 GRADING AND LANDSCAPING 
	1.7 PLANT OUTFALL LINES 
	1.8 SITE DEVELOPMENT 

	2. ESSENTIAL FACILITIES 
	2.1 EMERGENCY POWER FACILITIES 
	2.2 PLANT SANITARY SYSTEM 
	2.3 FLOW MEASUREMENT 
	2.4 PLANT BYPASS 
	2.5 LABORATORY 

	3. PROCESS DESIGN 
	3.1 HYDRAULIC LOADING OF PROCESS FACILITIES 
	3.2 PRELIMINARY TREATMENT 
	3.3 PRIMARY TREATMENT 
	3.4 BIOLOGICAL TREATMENT 
	3.5 SLUDGE MANAGEMENT 
	3.6 MAJOR MECHANICAL EQUIPMENT 






